Permobil

Drawings PS Jr Backrest on MX Seat

Power Base Part Catalogs  
Base  
K450 MX  
PS Jr Backrest on MX Seat  


 

Parts View

New Part Number Old Part Number Description Pos
316655 1822974 PS JR BACKREST FRAME HEIGHT & ANGLE ADJUSTABLE 1.1
NULL 0 BACKREST TUBE USE KIT 1822974 2.2
NULL 0 BACKREST BAR USE KIT 1822974 3.2
NULL 0 ADJUSTMENT BRACKET USE KIT 1822974 4.2
602631 602631-99-0 BOLT K6S 8x50 fzb ISO7380 5.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 6.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 7.1
613136 613136-99-0 SCREW, SOCKET BUTTON HEAD ISO 7380 M6x40 10.9Fe/Zn 8.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 9.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 10.1
601675 601675-99-0 BOLT K6S 6x16, AP-UNIT PS/PSJR, MF, HEADR 11.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 12.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 13.1
612953 612953-00-0 CABLE CLIP max=17x12mm K450 PSJr M3/400 C3G VS 14.1
NULL 0 BACKREST BAR USE KIT 1822974 15.2
601675 601675-99-0 BOLT K6S 6x16, AP-UNIT PS/PSJR, MF, HEADR 16.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 17.1
1823365 1823365 HANDLE GRIP O21-25,4, EA. ARMR PS, PUSH/STROLLER,VS 18.1
NULL 0 BACKREST TUBE USE KIT 1822974 19.2
613136 613136-99-0 SCREW, SOCKET BUTTON HEAD ISO 7380 M6x40 10.9Fe/Zn 20.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 21.1
NULL 0 BACKREST TUBE USE KIT 1822974 22.2
601675 601675-99-0 BOLT K6S 6x16, AP-UNIT PS/PSJR, MF, HEADR 23.1
1822709 1822709 BACKREST PLATE 11 INCH PS JR 24.1
316892 1822710 BACKREST PLATE 12 INCH PS JR 24.2
1822711 1822711 BACKREST PLATE 13 INCH PS JR 24.3
316756 1822712 BACKREST PLATE 14 INCH PS JR 24.4
1822713 1822713 BACKREST PLATE 15 INCH PS JR 24.5
316895 1822714 BACKREST PLATE 16 INCH PS JR 24.6
NULL 612845 VELCRO TAPE 50mm 25.1
601675 601675-99-0 BOLT K6S 6x16, AP-UNIT PS/PSJR, MF, HEADR 26.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 27.1
1822798 1822798 BACKR CUSH 11"x13" PS JR LEATHERETTE 28.1
317223 1822799 BACKR CUSH 12" x13" PS JR LEATHERETTE 28.2
1822800 1822800 BACKREST CUSH 13"x16" PS JR LEATHERETTE 28.3
317220 1822801 BACKREST CUSH 14"x16" PSJR, M1 28.4
1822802 1822802 BACKREST CUSH 15"x16" PS JR LEATHERETTE 28.5
317221 1822803 BACKREST CUSH 16"x16" PS JR LEATHERETTE 28.6
NULL 1824862 BACKREST CUSHION W320mm PS JR - MESH 28.9
NULL 1824864 SLINGBACK 29.1
319137 1822708 PS JR BACKREST HINGE KIT- RIGHT AND LEFT SIDE, PAIR 30.1
NULL 0 BACKREST PLATE USE KIT 1822708 31.2
601159 601159-99-0 BOLT K6S 5x12 fzb 32.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 33.1
600226 600226-99-0 LOCK NUT M5 FZB 34.1
NULL 0 SPACER USE KIT 1822708 35.2
600222 600222-99-0 BOLT M6S 6x20 fzb 36.1
612800 612800-99-0 WASHER DIN 137B 6Fe/Zn 5 C1 (KBB 6,4 X 12 X 0,5) 37.1
NULL 613639-99-0 Nut DIN 986 M6 Fe/Zn 38.1

Spare Parts Catalog - v2.0 (5)